Chapter 8

Water Reuse Outside the U.S.

The need for alternative water resources, coupled with
increasingly stringent water quality discharge requirel
ments, are the driving forces for developing water reuse
strategies in the world today. Water reuse enables pracl
titioners to manipulate the water cycle, thereby creating
needed alternative water resources and reducing effluent
discharge to the environment. The growing trend is to
consider water reuse as an essential component of intel
grated water resources management and sustainable
development, not only in dry and water deficient areas,
but in water abundant regions as well. In areas with high
precipitation where water supply may be costly due to
[...]
(Figure 8-4). Farmer acceptance of reclaimed water use

Figure 8-4. Future Demand for Irrigation Water
Compared with Potential
Availability of Reclaimed Water for
Irrigation in the West Bank,

Palestine

140

I Reuse for Irrigation
O Irrigation Requirement
100 + —|

120 11

80 —

60 —

40 —

20 —
0 /=
2005 2010 2020

MCM per Year

Source: Adapted from Abdo, 2001.




is relatively high, as measured in interviews with growl
ers in both parts of the country (Abdo, 2001). Researchl
ers found that, “the acceptance of farmers to use rel
claimed water was conditional by securing water quality
and getting governmental approval” (Abdo, 2001).

8.5.24 Peru

Peru is another Latin American country with serious wal
ter shortage problems. Half of the total population of 22
million live in the coastal region with an arid climate. The
uneven distribution of water resources (very high inland,
very short on the coast) contributes to the low water supl
ply and sanitation coverage of the population of only 42
percent and 43 percent, respectively. Only 5 percent of
the sewage in Peru is treated before discharge, mostly
by stabilization ponds.

The reuse of predominantly raw sewage has been pracl
ticed for agricultural irrigation of vegetables, fodder, forl
est trees, cotton, and other crops. In Lima, about 5,000
hectares (12,000 acres) are irrigated with raw wastewar
ter. A project is under development to irrigate about 4000
hectares (10,000 acres) near San Bartolo, south of Lima,
with disinfected effluent from a lagoon system, including
maturation ponds. Ica, located 300 kilometers (180 miles)
south of Lima, uses effluent treated in facultative lagoons
for restricted irrigation of 400 hectares (1,000 acres). At
Tacna, Peru’s southernmost town, effluent treated in lan
goons is used to irrigate 210 hectares (500 acres) of land.

Peru uses raw sewage to irrigate market vegetables to
be eaten without processing. This is typical of numerous
cities in developing countries (Yanez, 1992). Furthermore,
the effluent produced by stabilization ponds throughout
Peru is of generally low quality because of design defil
ciencies, operational problems, or overloading. Numer
ous enteric bacterial and viral infections are reported,
although the many possible transmission routes preclude
attributing a direct link to irrigation practices (Strauss
and Blumenthal, 1990).

8.5.25 Saudi Arabia

Water is a scarce and extremely valuable resource in
Saudi Arabia. The renewable water resources are only
111 m¥capita/year (2.4 billion m3%year or 634 billion gal-
lons/year). As a result of agricultural, urban, and indusl
trial growth, the country’s water demand has been inl
creasing steadily over the past 2 decades, reaching
around 20 billion m®/year (5,283 billion gallons/year) in
2000. Irrigation consumes the largest amount of water in
the kingdom. The majority of water consumption is supl
plied by depleting non-renewable groundwater and del
salination. Saudi Arabia is now the world’s largest prol

275

ducer of desalinated water, which covers 70 percent of
the total water demand.

In 1985, Saudi Arabia began focusing on ways to econoll
mize and regulate the use of water through a National
Water Plan. The plan provides for conservation, greater
coordination between agriculture and water policies, in0
tensive use of reclaimed waste and surface water, and
better coordination of supply and distribution. As a rel
sult, Saudi Arabia is committed to a policy of complete
water reuse.

Treated urban wastewater is considered a viable alternal
tive resource for meeting water needs. It is estimated
that approximately 40 percent of the water used for dol
mestic purposes in urban areas could be recycled. In
1992, there were 22 sewage treatment plants in operal
tion (stabilization ponds and activated sludge processes)
with a total treatment capacity of 1.2 Mm3/d (317 mgd).
In 1992, 217 Mm?3 (57,300 mg) of treated wastewater were
reused. Regulations require secondary treatment with terd
tiary treatment for unrestricted irrigation, with standards
shown in Table 8-16.

The largest water reuse scheme is in Riyadh. The most
sophisticated Riyadh North treatment plant started opl
eration at the beginning of 1994 ,with a design capacity
of 200,000 m3/d (53 mgd). Treatment at the Riyadh North
plantincludes a nitrification-denitrification activated sludge
process with sand filtration for tertiary treatment. On the
basis of this plant’s treatment experience, the Riyadh
Region Water and Sewerage Authority recently adopted
a policy of treating all sewage to the tertiary level to comply
with the current effluent guideline standards for unrel
stricted agricultural reuse enforced by the Ministry of
Agriculture and Water. In 2000, an average daily flow of
415,000 m%/d (110 mgd) of tertiary treated and disinfected
effluent was available to potential users free of charge
(see photos). However, only about 45 percent (185,000
m3/d or 49 mgd) of this effluent has been reclaimed, prel
dominantly for agricultural irrigation (170,000 m®d or 45
mgd), and about 15,000 m®/d (4 mgd) is used for indusl
trial cooling purpose by the Riyadh refinery. The remaind
ing effluent is discharged to Wadi Hanifah, where it is
mixed with the natural flow of the channel. Private sector
farmers can extract some of this flow for irrigation.

In Jeddah, a 38,000-m?®d (10-mgd) activated sludge fal
cility was designed to produce high-quality reuse water
to standards similar to drinking water standards. Ad0
vanced treatment includes reverse-osmosis, desalinal
tion, filtration, and disinfection. Other plants are planned
for Jeddah and Mecca. In both cities, the reclaimed wal
ter will be used for municipal, industrial, and agricultural
reuse. The City of Jubail is planning to have 114,000 m%/



d (30 mgd) of reclaimed water for nonpotable industrial,
urban landscaping, and other purposes.

i ol ’ i
i - - i : "qﬁ._-_h. 5
Reclaimed water valve access box on sidewalk on Em-

bassy Row in Riyadh, Saudi Arabia. Photo courtesy of
Bahman Sheikh

.

[

¢ anAaEE [ 1] '
¥ 1 R P—
' W LY F i

Potable water valve access box on sidewalk on Embassy
Row in Riyadh, Saudi Arabia. Photo courtesy of Bahman
Sheikh

A recent master planning effort studied the infrastructure
needed to meet Riyadh’s expected growth of an addil
tional 7 million inhabitants by 2021 (over and above the
current 3.5 million). The master plan recommended 12
satellite water reclamation plants be constructed (Sheikh
and Aldu Kair, 2000). Each plant would treat wastewater
from a district and return the reclaimed water (disinfected
tertiary effluent) for irrigation of residential gardens, publ
lic parks, and other landscaping, in addition to industrial
and commercial uses in various parts of the city. The
water reuse component of the integrated water cycle sysi
tem is expected to have an ultimate capacity of 1.5 Mm?¥/
d (400 mgd).

8.5.26 Singapore

Singapore is a city-state with a dense, growing populal
tion of almost 4 million people. Although the island rel
ceives heavy rainfall averaging 250 cm/year (100 inches/
year), it has limited water resources because of its small

276

size (680 square kilometers or 265 square miles). The
island is fully served by a comprehensive wastewater
infrastructure - 6 secondary (activated sludge) treatment
plants discharge wastewater effluent to the sea.

Since February 2003, Singapore has been supplying high
quality reclaimed water (meeting drinking water stand
dards), called “NEWater”, directly to industries and comt
mercial and office buildings for process and other
nonpotable uses such as air conditioning and cooling.
The goalis to supply 245,000 m®/d (64.5 mgd) of NEWater
for nonpotable use by year 2011.

Table 8-16. Reclaimed Water Standards for
Unrestricted Irrigation in Saudi
Arabia
Parameter @ Maximum Contaminant
Level
BOD 10
TSS 10
pH 6-84
Coliform (count/100 ml) 2.2
Turbidity (NTU) 1
Aluminum 5
Arsenic 0.1
Beryllium 0.1
Boron 0.5
Cadmium 0.01
Chloride 280
Chromium 0.1
Cobalt 0.05
Copper 0.4
Cyanide 0.05
Fluoride 2
Iron 5
Lead 0.1
Lithium 0.07
Manganese 0.2
Mercury 0.001
Molybdenum 0.01
Nickel 0.02
Nitrate 10
Selenium 0.02
Zinc 4
Oil & Grease Absent
Phenol 0.002

Note: (a) In mg/l unless otherwise specified




The NEWater is reclaimed from municipal wastewater
using the most advanced technologies, including reverse-
osmosis and UV disinfection. NEWater is also being used
for indirect potable use. Since February 2003, about 9,000
m?3/d (2.4 mgd) of NEWater has been discharged into
reservoirs and treated again in a conventional water treatl
ment plant before introduction into the distribution sysl
tem for domestic potable use. The amount of reclaimed
water for indirect potable use will increase gradually by
4,500 m3/d (1.2 mgd) yearly to 45,000 m3/d (12 mgd) by
2011. Currently, 2 NEWater plants are in operation with
a total production capacity of 72,000 m3/d (19.5 mgd).
The cost of NEWater production is estimated to be half
the cost of desalinized seawater.

Reclaimed water of lower quality than NEWater has been
supplied to industries in the western part of Singapore
since the 1960s. Industrial reclaimed water treatment
involves conventional sand filtration and chlorination bel
fore it is pumped to a service reservoir for distribution to
the industries. The current demand for industrial water is
about 90,000 m®d (24 mgd).

8.5.27 South Africa

Limited water resources with uneven distribution, highly
variable rainfall, repetitive, severe water shortages, and
intensive industrial and urban development are the main
factors impacting the need for water reuse in South Afl
rica. In 1996, the population was at 38 million, of which
55.4 percent lived in urban regions. The population growth
rate is estimated to be 2.4 percent per year. Based on
these population figures, the water demand is expected
to double in the next 30 years. In fact, projections indil
cate that the water demand will exceed available water
resources soon after the year 2020.

Water reuse is considered a very promising alternative
water resource. Over 1,000 wastewater treatment plants
are in operation with biological nitrogen removal as the
predominant treatment technology. However, according
to Grobicki (2000), less than 3 percent of the available
treated wastewater is being reused (an estimated voll
ume of 41 Mm?/year or 11,000 mg/year).

Aquifer recharge and industrial uses are currently the
major water reuse applications. One of the country’s larger
reuse projects is in Durban (3 million inhabitants) where
reclaimed municipal wastewater from the Southern wastel
water treatment facility is used by the paper industry and
petrol refineries. The tertiary treatment of the secondary
effluent from the Southern wastewater treatment works
consists of coagulation/flocculation with lamella settling,
dual media filtration, ozonation, activated carbon, and

277

chlorination. The reclaimed capacity is 47,000 m®/d (12.4
mgd).

The largest aquifer storage and recharge project is in the
Atlantis area (70,000 people), situated 50 kilometers (31
miles) north of Cape Town. Two infiltration basins augl
ment the aquifer storage capacity with 4,500 m3/d (2 Mm3/
year or 1.2 mgd) of treated wastewater. High-quality
stormwater is also discharged to another aquifer. This
water is subsequently abstracted after an underground
residence time of about 1 year as part of a 15,000-m%/d
(4.0-mgd) groundwater supply project. In addition, treated
industrial wastewater is used as a barrier against saltwan
ter intrusion near the coast. A number of small recharge
systems exist where farmers augment groundwater supl
ply through small, earth-dams.

In addition to industrial reuse and aquifer recharge, a
number of small water reuse irrigation systems are curl
rently in place in the areas of Durban and Cape Town,
mostly for landscape irrigation at golf courses (King
David, Mowbray, Rondebosch, Milnerton, Steenberg,
Parow, Durbanville, Cato Ridge, Langebann Country
Club), sport facilities (Milnerton Racecourse, Milnerton
Beachfront, Bellville South, Kraaifontein Sportsdround,
Peninsula Technion, etc.), and various agricultural apl
plications.

Since many of the country’s water bodies provide little
dilution capacity, there has been significant focus on
water reuse initiatives involving planned indirect reuse
through discharge to surface bodies. The return of
treated wastewater to rivers in inland areas of South Affl
rica has been considered an important aspect of water
management. Despite the deterioration of surface water
quality, the well-established, intensive, potable treatment
system (86 percent water supply coverage) minimizes
any potential health risk. This indirect potable reuse via
surface flow augmentation accounts for several million
cubic meters per day. In fact, with increasing water del
mand, the volume of return flows is increasing steadily
and will be greater than natural run-off in a number of
regions by 2020. For example, in the Gauteng area
(Johannesburg-Pretoria metropolis), 60 percent of the
surface water used for water supply is treated wastewal
ter. The Hartebeespoort Dam, used to supply water to
Johannesburg (10 million people), receives 50 percent of
its volume from wastewater effluent. In addition to this
indirect potable reuse, the effluent from Johannesburg
Northern Works (200,000 m3/d or 52.8 mgd) is also used
by a power station and for the irrigation of 22,000 hectn
ares (54,400 acres) of industrial crops.

The implementation of the National Water Act of 1997
resulted in the establishment of catchment management



authorities. These authorities are helping to focus the
country’s water resources management enhancement.
One of the major tasks of these catchment agencies will
be the management of environmental compliance, while
water supply and sanitation will remain the responsibility
of local governments and municipalities. Effluent and end
vironmental standards specification and enforcement are
the duties of the central government, in particular the
Department of Water Affairs and Forestry.

Water reuse standards are currently being revised. Ex0
isting regulations apply very stringent drinking water
standard requirements for water to be used for human
washing and irrigation of food crops to be eaten raw. Terl
tiary treatment with no fecal coliforms is required for unt
restricted irrigation of sport fields, pasture for milking anit
mals, and toilet flushing. The microbiological limits have
been relaxed for discharge into river systems to 126 FC/
100 ml, or sometimes even higher. The unrestricted irril
gation and irrigation of non-food crops requires less that
1000 FC/100 ml.

8.5.28 Spain

Although both planned and incidental water reuse have
been taking place in Spain for decades, particularly in
coastal Mediterranean areas and in the Balearic and Cal
nary inlands, planned water reuse became a viable opl
tion as a consequence of the First International Sympol
sium on Water Reclamation and Reuse held in Costa
Brava in 1991 (IAWPRC, 1991). Since then, numerous
projects have been implemented across the country,
mainly serving agricultural irrigation as well as landscape
irrigation, environmental restoration, and urban uses
such as street cleaning, urban landscape irrigation, boat
washing, and fire control.

The major impetus for water reclamation and reuse has
been based on the viable alternatives for cost recovery.
The highly competitive water markets of the Canary Isl
lands, the highly productive hydroponic crops of the
southern Mediterranean coast, and the more recent del
mands for golf course irrigation, have largely contributed
to the expansion of water reclamation and reuse in Spain.
Farmers have begun to realize the considerable benefits
from a reliable supply of good quality water, particularly
during the summer season, when water shortages are
most common.

The Water and Sanitation District of Costa Brava (lod
cated in the north of Barcelona) has been one of the
leading agencies in developing water reuse alternatives